
FACT SHEET

United States Environmental Protection Agency (EPA)
Region 10

Park Place Building, 13th Floor
1200 Sixth Avenue, OW-130
Seattle, Washington 98101

(206) 553-1214

 Date: August 14, 1998

Permit No.:  ID-002149-1

PROPOSED REISSUANCE OF A NATIONAL POLLUTANT DISCHARGE ELIMINATION
SYSTEM (NPDES) PERMIT TO DISCHARGE POLLUTANTS AND TO TRANSFER
SEWAGE SLUDGE (BIOSOLIDS) TO A COMPOSTING FACILITY PURSUANT TO THE
PROVISIONS OF THE CLEAN WATER ACT (CWA)

CITY OF MOSCOW

has applied for reissuance of a NPDES permit to discharge pollutants pursuant to the provisions
of the CWA.  This Fact Sheet includes (a) the tentative determination of the EPA to reissue the
permit, (b) information on public comment, public hearing and appeal procedures, (c) the
description of the current discharge and biosolids practices, (d) a listing of tentative effluent
limitations, schedules of compliance and other conditions, and (e) a sketch or description of the
discharge and biosolids transfer locations.  We call your special attention to the technical material
presented in the latter part of this document.

Persons wishing to comment on the tentative determinations contained in the draft permit
reissuance may do so by the expiration date of the Public Notice.  All written comments should be
submitted to EPA as described in the Public Comments Section of the attached Public Notice.

After the expiration date of the Public Notice, the Director, Office of Water, will make final
determinations with respect to the permit reissuance.  The tentative determinations contained in
the draft permit will become final conditions if no substantive comments are received during the
public notice period.

The permit will become effective 30 days after the final determinations are made, unless a request
for an evidentiary hearing is submitted within 30 days after receipt of the final determinations.

The draft NPDES permit and other related documents are on file and may be inspected at the
above address any time between 8:30 a.m. and 4:00 p.m., Monday through Friday.  Copies and
other information may be requested by writing to EPA at the above address to the attention of the
NPDES Permits Unit, or by calling (206) 553-1214.  This material is also available from the EPA
Idaho Operations Office, 1435 N. Orchard  Street, Boise, Idaho 83706.



-2-

TABLE OF CONTENTS

I. Applicant . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

II. Activity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

III. Receiving Water . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
A. Outfall location . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
B. Water Quality Standards . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3
C. Water Quality Limited Segment . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

IV. Facility Description . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

V. Basis for Permit Conditions . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
A. General Approach . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5
B. Technology-Based Evaluation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6
C. Water Quality-Based Evaluation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7
D. Proposed Effluent Limitations . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13
E. Sewage Sludge (Biosolids) Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15
F. Antidegradation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

 VI.  Monitoring Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
A. Quality Assurance Plan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
B. Effluent Monitoring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18
C. Ambient Monitoring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

VII. Other Legal Requirements . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
A. Compliance Schedule . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
B. Endangered Species Act . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
C. State Certification . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20
D. Length of Permit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

APPENDIX A - Water Quality Criteria Applicable to Indian Creek
APPENDIX B - Derivation of Water Quality Based Effluent Limitations
APPENDIX C - Allowable Effluent Flow Volume
APPENDIX D - Facility Location  



-3-

TECHNICAL INFORMATION

I. APPLICANT

City of Moscow
122 E. Fourth St. (P.O. Box 9203)
Moscow, Idaho 83843

NPDES Permit No.: ID-002149-1
Facility contact: Ray Haselhuhn, Wastewater Treatment Plant Supervisor

II. ACTIVITY

The City of Moscow owns and operates a wastewater treatment plant that treats domestic
wastewater.  The facility provides secondary treatment of wastewater prior to discharging
it to Paradise Creek.  The facility design flow is 3.6 million gallons per day (mgd).

III. RECEIVING WATER

A. Outfall location:  The City of Moscow wastewater treatment plant discharges its
wastewater to Paradise Creek via outfall 001.  Outfall 001 is located at latitude
46E 44' 21" and longitude 117E 01' 47".

B. Water Quality Standards:  A state’s water quality standards are composed of  use
classifications, and numeric and/or narrative water quality criteria.  The first part of
a State’s water quality standard is a classification system for water bodies based on
the expected beneficial uses of those water bodies.  The second part of a state’s
water quality standards is the water quality criteria deemed necessary to support
the beneficial use classification of each water body.  These criteria may be numeric
or narrative.

1. Idaho Water Quality Standards:  The Idaho Water Quality Standards and
Wastewater Treatment Requirements (IDAPA 16.01.02.120.01.hh) protect
Paradise Creek for the following beneficial use classifications: cold water
biota, secondary contact recreation and agricultural water supply.  The
Idaho State criteria deemed necessary to protect the beneficial uses for
Paradise Creek are summarized in Appendix A.

2. Washington Water Quality Standards:  Federal regulations at 40 CFR
122.4 state that “No permit may be issued when the imposition of
conditions cannot ensure compliance with the applicable water quality
requirements of all affected states.”  The facility is located one half mile
upstream from the Washington State border.  Since the facility is so close
the border, the effluent discharged from the facility may affect the water
quality of Paradise Creek in Washington State.  Washington State water
quality standards must be considered when developing effluent limits.  The
Water Quality Standards for Surface Waters of the State of Washington



-4-

(Chapter 173-201A WAC) classify Paradise Creek as a Class A water
body.  The beneficial uses of Class A waters are domestic, industrial, and
agricultural water supply; stock watering; primary contact recreation;
aesthetic enjoyment; wildlife habitat; and salmonid and other fish spawning,
rearing, migration and harvesting.  The Washington State criteria deemed
necessary to protect the beneficial uses for Paradise Creek are also
summarized in Appendix A.

C. Water Quality Limited Segment:  A water quality limited segment is any
waterbody, or definable portion of water body, where it is known that the water
quality does not meet applicable water quality standards, and/or is not expected to
meet applicable water quality standards.  In 1994, Paradise Creek was identified as
a water quality limited segment from its headwaters to the Washington State line. 
It is listed for ammonia, nutrients, sediment, habitat modification, pathogens, flow
alteration, and temperature. 

Section 303(d) of the CWA requires States to develop a Total Maximum Daily
Load (TMDL) management plan for water bodies determined to be water quality
limited.  A TMDL documents the amount of a pollutant a waterbody can assimilate
without violating a state’s water quality standards and allocates that load capacity
to known point sources and nonpoint sources.  TMDL’s are defined in federal
regulations at 40 CFR 130 as the sum of the individual Waste Load Allocations for
point sources and Load Allocations for nonpoint sources, including a margin of
safety and natural background conditions.  A TMDL has been prepared for
Paradise Creek.  The report, entitled Paradise Creek TMDL, Water Body
Assessment and Total Maximum Load (hereafter referred to as the Paradise Creek
TMDL), was prepared by the Idaho Division of Environmental Quality, Lewiston
Regional Office.  The Paradise Creek TMDL was approved by EPA on February
12, 1998.

IV. FACILITY DESCRIPTION

The Moscow facility discharges its effluent via outfall 001.  Treatment consists of influent
comminution, primary sedimentation using clarifiers, biological treatment using trickling
filters, followed by secondary clarification, aeration, chlorination then dechlorination. 
During extreme high flow, the city states that sewage is comminuted, primarily clarified,
degritted, bypasses the trickling filters, secondarily clarified, aerated, chlorinated, and
discharged through outfall 001.  Sludge (biosolids) from the wastewater treatment facility
is anaerobically digested.  Final biosolids are dewatered by belt filter press and trucked to
a regional composting facility for disposal.

The wastewater treatment plant has a five-day biochemical oxygen demand and total
suspended solids removal rate of 90%.  Information provided by the company in February
1998 indicates the facility design flow is 3.6 mgd.

A review of the discharge monitoring reports from 1992 through 1997 indicate that the
effluent flow ranges from 2.0 to 2.5 mgd.  In 1996 and 1997 there were significant



-5-

violations of the permit limitations for five-day biochemical oxygen demand , total
suspended solids, fecal coliform bacteria, and total residual chlorine.  

As a result of the violations the Idaho Department of Health and Welfare and the City of
Moscow entered into a voluntary consent order (Idaho Code 39-108) in November of
1997.  Among other things, the order requires the City to submit to the Department an
updated Facilities Plan no later than 120 days after receipt of the final discharge limitions
for the City’s wastewater treatment system.  The Facilities Plan shall contain alternatives,
costs and financing to bring the City’s wastewater system into permanent compliance with
the state water quality standards and shall identify the alternative selected by the City.

V. BASIS FOR PERMIT CONDITIONS

A. General Approach:  Sections 101, 301(b), 304, 308, 401, 402 and 405 of the CWA
provide the basis for the effluent limitations and other conditions in the draft
permit.  EPA evaluates discharges with respect to these sections of the CWA and
the relevant NPDES regulations in determining which conditions to include in the
permit.  The major elements contained in a permit for a municipal wastewater
treatment facility such as the City of Moscow’s are: effluent limits based on either
water quality standards or technology standards, monitoring requirements and
sewage sludge (biosolids) requirements.  These elements are briefly discussed
below.

Technology Based Effluent Limits/ Water Quality Based Effluent Limits:  The
CWA requires Publicly Owned Treatment Works to meet performance-based
requirements based on available wastewater treatment technology.  Section 301 of
the CWA established a required performance level, referred to as “secondary
treatment,” that all POTWs were required to meet by July 1, 1977.  EPA
developed “secondary treatment” regulations which are specified in 40 CFR 133. 
These technology-based limits apply to all municipal wastewater treatment plants
and identify the minimum level of effluent quality attainable by secondary treatment
in terms of five-day biochemical oxygen demand, total suspended solids, and pH.

EPA may find, by analyzing the effect of a discharge on the receiving water, that
technology based permit limits are not sufficiently stringent to meet water quality
standards.  In such cases, EPA regulations at 40 CFR 122.44(d)(1) require the
development of more stringent, water quality-based limits designed to ensure that
water quality standards are met.  The draft permit limits reflect whichever limits
(technology-based or water quality-based) are most stringent.

Monitoring Requirements:  Under Section 308 of the CWA and 40 CFR 122.44(i),
EPA must include monitoring requirements in the permit to determine compliance
with effluent limitations.  Effluent and ambient monitoring may also be required to
gather data for future effluent limitations or to monitor effluent impacts on
receiving water quality.  Monitoring frequencies are based on the nature and effect
of the pollutant, as well as a determination of the minimum sampling necessary to
adequately monitor the facility’s performance.

Biosolids Requirements: The biosolids management regulations are contained in 



-6-

40 CFR 503, and were designed to be self-implementing.  Requirements are
included in 40 CFR 503 for pollutants in biosolids, the reduction of pathogens in
biosolids, the reduction of the characteristics in biosolids that attract vectors, the
quality of the exit gas from a biosolids incinerator stack, the quality of biosolids
that is placed in a MSWLF unit, the sites where biosolids is either land applied or
placed for final disposal, and for a biosolids incinerator.

B. Technology-Based Evaluation

1. Five-Day Biochemical Oxygen Demand and Total Suspended Solids
Concentration Limitations:  Secondary treatment standards are defined in
the federal regulations at 40 CFR 133.102 (state regulations at IDAPA
16.01.02.420) as follows:

Parameter Monthly Average Weekly Average Percent Removal

5-day Biochemical 30 mg/L 45 mg/L 85%
Oxygen Demand

Total Suspended Solids 30 mg/L 45 mg/L 85%

2. Five-Day Biochemical Oxygen Demand and Total Suspended Solids
Loading Limitations:  Federal regulations (40 CFR 122.45 (f)) require
secondary treatment standards to be expressed as mass based limits.  When
developing mass based limits the design flow of the facility (3.6 mgd) is
used.

The average monthly loading for five-day biochemical oxygen demand  and
total suspended solids = 
(monthly average) X (design flow) X (conversion factor) =
(30 mg/L) X (3.6 mgd) X (8.34) = 900.7 lbs/day

The allowable weekly loading for five-day biochemical oxygen demand and
total suspended solids = 
(weekly average) X (design flow) X (conversion factor) =
(45 mg/L) X (3.6 mgd) X (8.34) = 1351.1 lbs/day

 
3. pH:  The technology-based pH limitation for POTW’s is defined in the

federal regulations 40 CFR 133.102.  The pH of the effluent is required to
be within the range of  6.0 to 9.0 standard units.

4. Fecal Coliform Bacteria:  The technology-based fecal coliform bacteria
limitation for POTW’s is defined in Idaho’s water quality standards
(IDAPA 16.01.02.420.05.).  Fecal coliform concentrations in secondary
treated effluent must not exceed a geometric mean of 200/100 ml based on
no more than one week’s data and a minimum of five samples. 